Part All/Galati: Appendix-4 Facility Pfanning'

APPENDIX-4
" FACILITY PLANNING
1 | PLANNING.PRII\I.CIP.L.E
1.1 PLANT DESIGN

111 Plant Design and Operation

The plant deSign and operatlon will be such as to mmumze 'my real or percewcd nuisance to‘
the surrounding community, and flexible so that any unanticipated future changes in the
effluent requirements could be accommodated without havmg to scrap the ex:stmg process
components :

. The plant demgn will contain clemenls of ﬂexiblhly whlch w:ll ensure changes in operatlon \
for the plant per{onnance enhancement and which could be :mplememed with case.

1. 1 2 Process Control

Wlth the objectwe of s:mphmty of operauon the process control using sensors WI" be kepttoa
[...]
- Discharge capacity B ) m3/rr_1m'."':

—,.rDH o .. " J ST ,2[}“‘! L NI R IV SRR
- Motoroulput ISKW o o 0l e

Drum screen: Prlor fo pumpmg “the prunary or secondary £XCess sludge lo the sludge o
thickeners, the sludge will be screened by a revolving drum s¢téen’ for the removal 6f coarse
materials. The sludge pumps send the studge to the drum screen and then sereened sludge flows
into the sludge thickeners. ~ All removed coarse materials will be dumped from the screen and
collected in a bin that will be emplied manually into trucks and hauled to sanltary landﬁll for
- fi nal dlsposal The spemﬁcahons of the drum screen are as follows o :

- l'ype R - _' _ : Rotarydrum screen
- Number of scfeen . 1 oset '

- Screen open_mgs . 4mm

- Screening capacity ' :'2m3/min.'

CAN-4-18.




" Part AlliGalali: Appendix-4 Facility Planning

- Motor output ~ 0 104kW

Controls:  Tanks will be operated manually, but sludge pumps will be operated both
automatically or manua!ly The plckcts will be provnded with a torque I1m1t control and an
alarm systcm ' :

Sludge pumps w1ll be operated using on/off pump controls and timers. The sludge blanket
height will be determined manuall)r © Flow rate of dilution water when used will be measured
and recorded. S S

4.5.2 Anaerobic Digestion Tanks

Digestion process:  Active digestion, concentration and storage will undergo in single
anaerobic digestion tanks. There will be two clusters consisting of 2 independent di'gestion
" tanks. Mechanical inixing systcm hcatmg and gas collcctlon systcms will be prowded 1n each
of lhe tanks

T he thlckened sludgc \Vl" he pumped to the dlgesllon tanks after passmg lhrough a drum screen.
The digested sludge will be drawn by gravity to the storage tanks in the sludge dewatering
building. The producad gas W|II be Ied to gas holders after desnlfurlzmg in gas scrubbers for
the use of bo:lers : :

) Design basis: The total dlgestwn tank capacnty are dctcmuncd by ratlonai calcu!atmns'
based upon the followlng factors e :

- lnput sludge SO]ldS : _ ;0 13697 tday

- Sludge input -~ : 1,056 m3/day
- Sludge output 80l m3/day =
- Temperature to be maintained in the dlgcsters 1 35 °C
- Solid detentanme_ ) : 20 days ' o
- T he degree and extent of mnxmg m the dtgesters - Moderately mix
‘- Reqmrcdtankcapacnly R 1 126m3 o

' Tank geometry - The tank shape will be high vertical cylinder with conical floors. The
d1gesler tank capacity is calculated based on the estimated sludge’ production in 2010. The total
number of anaerobic digestion tanks required is 4 !anks in two clusters wnth Ihe same capacﬂy
© and conﬁgurauon Tank dlmensmns are as follows: ‘ :

B ‘i“. Tank shape _' R : :(Smglc stage, hlgh vemcalcylmder wnh &
B , - 7 conical floors .
- '_Tank éapac_ity S 15,580 m3
-~ Tank diametef. - = - :175m
- Tank eﬂ‘ectivc water depth - P3lm

Sludge inlets and outlcts- - Recirculation, wnhdraWaI and relurn pomls should be prowded

to ¢nhance fléxible operation and éffective mlxmg The retunis will be discharged above the

-~ liquid level and be located near the center of the tank. Raw sludge feed to the dlgestcrs w;ll bc'
made either through heat exhangers or dlrcctly to the tank. :

All-4-19



Parl All/Gatali: Appendix-4 Facility Planning

Sludgc withdrawal to dewatering system and disposal will be from the bottom of the tank. This
pipe should be interconnected with the recirculation piping, to increase versallhly in mmng the
tank contents. Additional allemalwc withdrawal lines will be prowdcd : :

Sfrmplmg Samplmg hatches wrll be provrdcd in all tank covers wrlh water seal tubcs
extending to beneath the liquid surface

Mixing systems: : Sludge mixing systems will be mechanical recirculation type. The mixing
system will be designed such that routine maintenance can be performed without taking the
digester out of service.

4, 5 3 Sludge Gas System

Gas collec(ron, piping and appurtcnanccs' - All portions of the gas system, including the
space above the tank liquor, storage facilitics and piping, will be so designed that under normal
operating conditions, including sludge withdrawal, the gas will be maintained under positive -
- pressure. All enclosed arcas where any gas leakage might occur will be adcquately ventilated.
Gas meters, with by- pass, wrll be provrded to meter fotal and waste gas produclron

All sal‘cly cqurpmen{ wrll bc provrdcd whcre gas is produccd Pressurc and vacuum rcllef
valves, flame traps, gas detectors, and automatrc safcly chut off valves wrll be prowded.

Gas Utilization equipment:  Gas- f red boilers for heating drgesters wrll be locatcd in.a
separate room not directly connected to the digester gatlery. Gas lines to these units will be
- provided with flame traps. Gas piping will be of adequate diametcr for gas ﬂow rate and will
slope to condensate traps at low pomls

Electrical fi xlures' Llectrlcal ﬁ\rtures and controls in enclosed places wherc hazardous
~ gases may accumulate will comply with the focal or national codes. Digester galleries will be
isolated from normat operatmg areas to avoid an estensron of lhe hazardous locatron

Waste gas: - Waste pas burncrs wrll be rcad|ly accessible and wrll bc located at Ieast 8 meters
away from any plant structure if placed at ground level, or lhey may be Iocatcd on the roof of
- the control bmldmg at a height of not less than 0.9 m from the top of the roof

All waste gas burners will be equlpped wrlh aulomatrc rgmuon such as a prlot hght ora devrcc
using a photoetlectric cell sensor. Necessary approvals from the tocal authorities concemed
will be obtained for burning any waste gas and any othcr cmlssrons from the trcatment plant

Auny underground enclosures connecting with drgcslers or contammg sludge or gas prpmg or -

equipment will be forced ventilated. T he prpmg gallery for drgesters should not be connected to
other passages.

Digcslcr heating: Dlgeslers will be conslrucled abovc ground water lcvel and surtably
insulated to minimize heat loss. o . - ;

Sludgc will be. heated by crrculatmg the sludge through external heaters Prpmg may be

designed to provide for the preheating of feed sludge before intreduction to the dlgesters

Provisions will be made in the layout of the piping and valving to facilitate cleaning of these
lmcs Heat exchanger studge piping will be sized for heat transfer rcqurrcments T

The boiler should be provrded with suitable automatrc controls to mamlam ‘the . bmler
temperature at a fixed rate, to minimize corrosion, and to shut off the main gas supply in the
All-4-20




Part All/Galati: Appendix-4 Facility Planning

“event of pilot burner or clectrical failure, low boiler water level, or excessive temperatures.

Thermometers will be provided to show tcmper'itures of the sludge, hot water feed, hot water
return, and b01lcr water.

Access manholf:S' At least two 90-cm diameter access manholes will be provided in the top '
of the tank in addition to the gas dome. There should be stairways to reach the access manholes.
A separate sidewall manhole will be provided.

Safcty: Local, and national safety rcquircmenls must be reviewed and complied with. Those
requirentents take precedence over the requirements stated herein, if more stringent, and should
be incorporated in the design.  Nonsparking tools, safety lights, rubber-soled shoes, safety
harness, gas detectors for inflammable and toxic gases, and at least two self: comamed
breathmg units WI" be provided for CMErgency use. '

4 5.4 Gas Holders

_ _Thc dlgeqtlon gas is Iecl to gas holdcrs via gas scrubbcrs, \\hereby lhe gas wull be dc sulfanzcd
" and used for the boilers. Wastc gas burners will be provided to be used in case the gas boilers

malfunction. The gas production is estimated assuming that 70 % of the input solid components
are biodegradable organic materials, 1 kg of which produces 0.425 in3 of sludge gas. Thus, the
total daily gas production is estimated to be 10,999 m3 The gas holders will have the minimum
gas storage capaclly of 8-hour gas production. The geometry of the gas is as follows:

- T}rpe. : IR Dry seal gas holder (membrane seal type)
- Number of units . @ 2. ' : :
- Diameter - : 16m
- Height - 2 17m
- Capaclly SRR 2 000 m3.

" 4 5 5 Belt Filter Press Sludge Dewatermg :

- The dally dlgesled sludge of 801 m3 is drawn by grav1ty into the slorage tanks Iocated in lhe

dewatering building. The digested sludge producuon rate and the reqmrcd dcwatermg

' equnpment are as summanred in the fo]lowmg

- Total dtgested sludge productlon : 801 m3/day

- Tolalsludgesolids -~~~ : 24.03 Vday
R Deivaiering équip'mént type - - : Beltfilter press
= Yiélds per umt lcngth ) Co 130 kg!mfhr
- _FlltchIdth B o 3m
. .Dallyoperahontlme N -\i o 6hours S
- Working days per week E _ _:- 5 days
-+ Solids load per hour'- i 5,607 kefhr.
- - Requnred flter press ‘equipment dunits”

Composmons and Functlons. : An air cylmder operated eccentric valve will be mstalled on

. the line between the digester and the storage tank. The sludge from the’ storage tank is pumped
© tothe coagul_gtlon tank of the dewatering equipment (belt filter press) by sludge feed pumps.

CAll421



Pait AlllGalali: Appendix-4 Facility Planning

- The coagulation tank is to mix the polymer with the sludge. On the other hand, polymer
solution are mixed and then pumped into the coagulation tank of the belt filter press. For the
above, dry polymer is stored in hoppers, and led into dosage tanks by metering feeders and
finally dissolved and stored in the dosage tanks. 'lhe polymer system shaIl h'we unifs of
motorlzed horst for unlmdmg chemicals from the Iruck :

The dew_atcred sludge (sludge eake) is conveyed toa cake yard by trough belt conveyors. The
filtrate, together with belt filter cleansing wastewater is returned to the process wastewater
storage tanks by gravily and then pumped to the inlet of the screen chamber by process wastes
return pumps. Two units of electrically operated overhead crane are provrded in lhe building
for drsmantlmg and reparrmg lhe dewalermg equlpment : :

4 5 6 Process Wastewater Return Pump Facnrtres

The process waslewater return pump systcm is to return lhe process wastes (| e. bur!dmg
wastewater, digester supernatant, belt press ﬁllrate and scum ﬁllrate) to lhc sercen inlet
chambcr for l‘urlher treatment. - o : : :

6, LAYOUT OF FACILITIES

Lrsts of equrpment aré sumniarized rn Table All4.1. Main structures of the WW’IP such as
primary scdimentation tank, aeration ‘tank, final sediméentation tank; studge thickener, sludge
digester, grit chamber and oil separator, chlorination chamber, screening & pumping station,
and effluent pumping station are shown in Figure AlL4.1 to AIL4.9. The strictures and the
Ia)’out of facilities is desrgned based on the demgn basis descnbed above and lhe ac{ual site

condltrons . -

6. ELECTRICAL INSTRUMENTATION AND CONTROL Facrunes :

Thrs purpose funetrons and oullme of the major eleelrrcal eqmpment mstrumentatron and '
control works are described here. The nuinbers, shapes sizes, and brief speorﬁealions of the
equrpment are provided for the preliminary engineering desrgn purposes, and-are subject to
minor changes at the detailed design stage. - The numbers; sizes and motor outputs of the
~ equipment are listed in Table AIL4.1. Bt SR o SR

8. 1 GENERAL

The basre requirements for the eleclrrcal mstrumenlauon aud conlrol eqmpment at the
_wastewater treatment plant are adequacy, reliability and safely Adequacy of the major
equipment such as circuit breakers, power transformers and the molor ‘confrol centers are
determined largely by the continuous current requirements of ihe lrealmenl plant loads and the
: avarlable short crrcurtcapabrhly of the power supply : :

The rehahlhly oflhe eqmpment concerns the eapacriy of the eleclrrcal system to dehver power
when and whcre it is requrred under abnormal as weII as normal eondmons

Safety 1nvolvcs the prelecuon of plant personnel as well as lhe safeguardmg of equrpment_ :
under all condrtlons of operatron and maintenance. : S : '

The electneal system should be desrgned wrth enough ﬂexrbrhty to permrt one or more
compounds to be taken out of servrce at any Irme without mterruplmg the operanon of lhe
plant. o : : :
- _A]I-4-22




Part All/Gatali: Appendix-4 Facility Planning

The generation of power from wastewater gas production will be econonucal if lhc power is
effectively utilized for the plant operation or other purposes.

The design of the wastewater treatment plant electrical 5)slem must conform with the
appllcablc local codes and rcgulatlons . -

6.2 _ELECTR:C POWER FAC{LM :
6.2.1 General

The basic power distribution system can best be described as a sccondary single sclective
~ system. One clectric power line shall be received at the main substation. Anolher separatcd Imc
should be planncd as a stand-by usc in the fulurc :

The received power wnll be stepped down by the two main transformers and conncctcd to the
380 V bus line. Each transformer shall have a capacﬂy for all loads in the lrealmenl plant by the
year 2010.

The 380 V wnil be stcpped down to 'nmllary power dlslnbmmn voltagc (l:ghtmg and
. receptacles ctc ) by lransl‘ormers thal arc mstallcd at reqmred Iocauons

The proteciwe relay syslem shall be consndercd for propcr protccuon of the elcclncal
cquipment in adequate/proper manner. Extensive zone protection will be considered for the
parallcl operauon of Ihe gencrator with uuhly power. :

Spec;ﬁ&.allons of the clcclr:c po“cr f'mllly, current capacuty ‘short- carcmt cap'wlly, etc shall
- be designed taking into consideration any futurc expansion. : '

7.2.2 Power Requ;rements of the WWTP

. As described in some de!all in Tabledfl 4 1, the WWTP mcch‘lmcal equlpment requirc lhe
maxitum electric power supply of 365935 kW, cxcluding standby eqlupmcm The electric
pou er requirements by process are as smnmanzcd in the following: IR

Process ' ' Equipment - Motor outputs (kW)

No.
1. | Sereens | Mechanical screens:’auuhar) equipment < - T123
2. | Gritchambers oo Blowers : o T 3196
3. | Influent pumps .- Pumps, valves _ : R ST LI47.0 ¢
4. | Peimary clasifiers : Sciapers, sludge pumps : 150
5. | Acration tanks blowers Blower, filters, cranes, . : 7632
6. | Finalclarifiers = | Scrapers, sludge pumps, - o 1 I X )
7. Chlonnc contact tanks Chemical supply pumps o S RE 1.2
8. | Sludge l_hlcl\er_acn | Scrapers, shidge pumps, valves, screen I ; 328
9. SlngCEEgcslion tanks Mixers, pumps, valves, heaters, fans blov.w_- - - 2095
10. | Sludge dc.\\atering o Belt fitters, conveyors, pumps hoists, auxiliarics : 218.8
1. ] EMuentpumps -~ - | Pumps, valves S : 365.0
‘Total power requirements : S S 3,659

- Note: Standb)'s are e.\'cludcd.

6 2 3 Power Generator _ '

An cmergency e!eclnc power generator of minimum-300 kW capacaly should bc prowdcd F he
‘generator IS drm:n by a dlesel engine and will be used as the minimum plﬂnl electric power
' All-4-23



Part All/Galati; Appendix-4 Facifity Planning

source when the power supply is suspended. In order to attain the intent of the above design
concept, the generator power tine should be connected to the %7 V bus ling which is charged
by the utility supplied power. :

6 24 D C. Power Supply

Uninterruptable D.C. power is supplied to breaker control circuit and an emergency lighting
facility. Consequently, uniterruptable A.C. power supply for instrumentation and PC system is
converted from D.C. by means of an inverted unit.

A scaled lead-acid stationary battery set shall be selected for this purpose due to its excellent
quality features, The capacily of the baltery set shall be designed by the requ]rcd current and 30
minutes discharge time.

* Each bunldmg within the plant wiil have its own mdependem umnlcrruptable power source unit
for better and more effeciwe ullllzallon of the filtered/undistorted power source.

6.2.6 Motor C_ontrol Facility

Power feeder to the motors and wiring to the controlling equipment is accomplished through
motor control center and relay cubicles. The motor control center and the relay cubicles are -